SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 90MHz

ANT1 256QAM

Lowest Channel / FullRB

Middle Channel / FullRB

Spectrum n/:g Spectrum
Ref Level 0.00 dBm  Offset 20.41 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 20.41 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 971.15692 MHz -57.13 dém -17.13.d8 30.000 MHz 1.000 GHz 1.000 MHz 995.39480 MHz -57.34 dém “17.34de
1.000 GHz 3.000 GHz 1,000 MHz 2.99550 GHz -56.15 dem -16.15 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.50775 GHz -56.31 dem -16.31 de
3.000 GHz 3.500 GHz 1,000 MHz 3.47764 GHz -43.16 dém -3.16 dB 3.000 GHz 3.500 GHz 1,000 MHz 3,46789 GHz -42,42 dBm -2.42 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.75102 GHz -46.58 dém -6.58 dB 3.750 GHz 7.000 GHz 1,000 MHz 3,75183 GHz -44.11 dém -4.11 dB
7.000 GHz 14.000 GHz 1,000 MHz 10.74298 GHz -51.38 dém -11.38 d8 7.000 GHz 14,000 GHz 1,000 MHz 10.83648 GHz -51,16 dém -11.16 d8
14.000 GHz 22.000 GHz 1,000 MHz 17.66052 GHz -46.99 dém -6.99 d8 14.000 GHz 22.000 GHz 1,000 MHz 15.98163 GHz -47.16 dém -7.16 dB
22.000 GHz 27.000 GHz 1,000 MHz 23,74098 GHz -48,91 dém -8.91 d8 22.000 GHz 27.000 GHz 1,000 MHz 23,72817 GHz -48,69 dém -8.69 dB
27.000 GHz 40.000 GHz 1,000 MHz 39,99634 GHz -44.21 dBm -4.21 d 27.000 GHz 40.000 GHz 1,000 MHz 39,90210 GHz -44,20 dém -4.20 dB
K J Ready [ [[[] y :T\ J Ready [TTT] p
Date: 11.JUL.2023 7 Date: 11.JUL.2023 21:33:53
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Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz | -57.09 dém -17.09 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95652 GHz -56.15 dBm -16.15 dB
3.000 GHz 3.500 GHz 1.000 MHz | 3.49788 GHz -43.85 dBm -3.85 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.76076 GHz -42.50 dBm -2.50 dg
7.000 GHz 14.000 GHz 1.000 MHz 13.99525 GHz -51.09 dBm -11.09 dB
14,000 GHz | 22,000 GHz 1.000 MHz | 17.65452 GHz -47.04 dBm -7.04 dB
22.000 GHz | 27.000 GHz | 1.000 MHz 23.78817 GHz | -48.91 dBm -8.91 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.99553 GHz -44.09 dBm -4.09 dB
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SPORTON LAB.

FCC RF Test R

eport

Report No. : FG361223A

FR1 Part 96 n48 / 80OMHz

ANTO 64QAM

Lowest Channel / FullRB

Spectrum mA’
Ref Level 0.00 dBm Offset 20.41 dB Mode Auto Sweap
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -57.31 dBm -17.31 dB
1,000 GHz 3.000 GHz 1.000 MHz 2,91954 GHz -51.22 dBm -11,22 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28323 GHz* -38.17 dBm™ 1.83 dB*
3,750 GHz 7.000 GHz 1.000 MHz 3.75183 GHz -48.89 dBm -8.89 dB
7.000 GHz 14.000 GHz 1.000 MHz 10,75498 GHz -51.38 dBm -11.38 dB
14,000 GHz 22.000 GHz 1.000 MHz 17.66552 GHz -46.96 dBm -6.96 dB
22,000 GHz 27.000 GHz 1.000 MHz 23.75911 GHz -45.83 dBm -8.83 dB
27.000 GHz 40.000 GHz 1.000 MHz 39,99553 GHz -44.20 dBm -4.20 dB
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Bandwidth 1.00 MHz Power -42.26 dBm Tx Total -42.26 dBm Bandwidth 1.00 MHz Power -54.24 dBm Tx Total -54.24 dBm
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Note : Verify channel power=10*LOG(10“™%9+10""110)=10x 0G(100*2%10+100542419y= _41.99dBm. Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

Middle Channel / FullRB

Spectrum mA’
Ref Level 0.00 dBm Offset 20.41 dB Mode Auto Sweap
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -57.49 dBm -17.48 dB
1,000 GHz 3.000 GHz 1.000 MHz 2,91954 GHz -50.97 dBm -10,97 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28298 GHz* -37.25 dBm™ 2.75 dB*
3,750 GHz 7.000 GHz 1.000 MHz 3.77011 GHz -46.51 dBm -6.51 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.99125 GHz -51.32 dBm -11.32 dB
14,000 GHz 22.000 GHz 1.000 MHz 1597613 GHz -47.06 dBm -7.06 dB
22,000 GHz 27.000 GHz 1.000 MHz 24.85873 GHz -48.87 dBm -8.87 dB
27,000 GHz 40.000 GHz 1.000 MHz 39.99472 GHz -44.13 dBm -4.13 dB
1T ] Ready FEHREE L dh p
Date: 11 . JUL.Z023 15:53:07
Spectrum = [ spectrum ry
Ref Level 17,40 d2m  Offset 17.40 B @ RBW 1 MHz RefLevel 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz
lo Att 15 dB & SWT 10ms & YBW 3 MHz Mode &uto Sweep | Att 15 dB & SWT 10 m= & YBW 3 MHz Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Channel Power Channel Power
Bandwidth 1.00 MHz Power -41.01 dBm Tx Total -41.01 dBm Bandwidth 1.00 MHz Power -53.72 dBm Tx Total -53.72 dBm
L )i ] Ready Al 7 | Ready  WRNARAR P
1 16:19:07 3

Note : Verify channel power=10*LOG(10“™%9+10""110)=10x 0G(1040H10+10(537210= _40.78dBm. Pass

Sporton International Inc. (Kunshan)
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FCC ID: WBKF2240

Page Number

1 Al115 of Al131



SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

Highest Channel / FullRB

Spectrum
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Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -57.50 dBm -17.50 dB
1,000 GHz 3.000 GHz 1.000 MHz 2,91954 GHz -51.11 dBm -11.11 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28298 GHz* -39.33 dBm™ 0.67 dB*
3,750 GHz 7.000 GHz 1.000 MHz 3.75223 GHz -44.03 dBm -4.03 dB
7.000 GHz 14.000 GHz 1.000 MHz 13,99425 GHz -51.27 dBm -11.27 dB
14,000 GHz 22.000 GHz 1.000 MHz 17.67352 GHz -47.04 dBm -7.04 de
22,000 GHz 27.000 GHz 1.000 MHz 23.74973 GHz -48.77 dBm -8.77 dB
27,000 GHz 40.000 GHz 1.000 MHz 39.88585 GHz -44.23 dBm -4.23 dB
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Ref Level 17,40 d2m  Offset 17.40 B @ RBW 1 MHz RefLevel 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz
lo Att 15 dB & SWT 10ms & YBW 3 MHz Mode &uto Sweep | Att 15 dB & SWT 10 m= & YBW 3 MHz Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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CF 3.28298 GHz 691 pts Span 2.04 MHz CF 3.28298 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1.00 MHz Power -43.41 dBm Tx Total -43.41 dBm Bandwidth 1.00 MHz Power -54.46 dBm Tx Total -54.46 dBm
L )i ] Ready Al 7 | Ready  WRNARAR P
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Note : Verify channel power=10*LOG(10“™%9+10""110)=10x 0G (10043 *4H10+10(544610= .43 08dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240

Page Number 1 Al16 of A131



samronis.  FCC RF Test Report

Report No.

: FG361223A

FR1 Part 96 n48 / 80OMHz

ANT1 64QAM

Lowest Channel / FullRB

Middle Channel / FullRB

[ spectrum

Spectrum
Ref Level 0.00 dBm Offset 20.41 de Mode Auto Sweep Ref Level 0.00 dBm  Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr @1 Avgrwr
Limit ¢heck PABS Limit ¢heck PARS
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Start 30.0 MHz 76008 pts Stop 40.0 GHz Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 910.56222 MHz -57.50 dBém -17.50 dB 30.000 MHz 1.000 GHz 1,000 MHz 849,48276 MHz -57.38 dBm -17.38 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,99550 GHz -55.41 deém -15.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 246577 GHz -56.32 dém -16.32 de
3.000 GHz 3.500 GHz 1.000 MHz 3.49963 GHz -42.59 ddm -2.59 dB 3.000 GHz 3.500 GHz 1.000 MHz 3. 46839 GHz -43.79 dBm -3.79 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.75061 GHz -49.02 dB8m -9.02 dg 3.750 GHz 7.000 GHz 1,000 MHz 375467 GHz -46.09 dBm -6.09 d&
7.000 GHz 14,000 GHz 1.000 MHz 10.75998 GHz -51.02 d&ém -11.02 dB 7.000 GHz 14.000 GHz 1.000 MHz 10.84598 GHz -51.30 dBm -11.30 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.67352 GHz -46.95 dBm -6.95 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.66752 GHz -47.03 dBm -7.03 dB
22.000 GHz 27,000 GHz 1,000 MHz 24,85060 GHz -48.65 dém -8.65 dB 22.000 GHz 27.000 GHz 1,000 MHz 2527651 GHz -48.95 dém -2.95 d&
27.000 GHz 40.000 GHz 1.000 MHz 39.99309 GHz -44.09 dém -4.09 dB 27.000 GHz 40.000 GHz 1.000 MHz 39.89723 GHz -44.22 dBm -4.22 dB
( i J7 Ready T 4|\ J1 J7 Resdy T 4
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 820.39730 MHz -57.40 dBm -17.40 dB
1,000 GHz 3.000 GHz 1.000 MHz 2.61669 GHz -56.10 dBm -16.10 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.48963 GHz -45.72 dBm -5.72 dB
3,750 GHz 7.000 GHz 1.000 MHz 3.75508 GHz -45.02 dBm -5.02 dB
7.000 GHz 14.000 GHz 1.000 MHz 13,99825 GHz -51.48 dBm -11.48 dB
14,000 GHz 22.000 GHz 1.000 MHz 17.65702 GHz -47.04 dBm -7.04 dB
22,000 GHz 27.000 GHz 1.000 MHz 25.27026 GHz -45.86 dBm -8.86 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.89804 GHz -44.18 dBm -4.18 dB
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Date: 11 . JUL. 2023 16:47:15
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SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

FR1 Part 96 n48 / 80OMHz

ANTO 256QAM

Lowest Channel / FullRB

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 20.41 dB
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Range Low Range Up RBW | Frequency Power Abs | ALimit
\ 30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -57.29 dBm -17.29 dB
1.000 GHz 3.000 GHz 1.000 MHz | 2.91954 GHz -51.60dBm | -11.60 dB
3.000 GHz 3.500 GHz 1.000 MHz | 3.28323 GHz* -38.37 dem™ | 1.63 dB*
3.750 GHz 7.000 GHz 1.000 MHz | 3.75833 GHz -48.55 dBm | -8.55 de
7.000 GHz 14.000 GHz 1.000 MHz | 13.99825 GHz -50.98 deém | -10.98 dB
14,000 GHz 22.000 GHz 1.000 MHz | 17.65702 GHz -46.75 dBm | -6.75 dB
22,000 GHz 27.000 GHz 1.000 MHz | 25.22214 GHz -49.03 dem | -9.03 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.88666 GHz -44.25 dBm -4.25 dB
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lo Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep o Att 15dB @ SWT 10ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 3.28323 GHz 691 pts Span 2.04 MHz CF 3.28323 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power
Bandwidth 1.00 MHz Power -42.40 dBm Tx Total -42,40 dBm Bandwidth 1,00 MHz Power -54.18 dBm Tx Total -54.18 dBm
T T ) T
Date: 11.JUL.2023 18:45:50 Date: 11.JUL.2023 18:45:01

Note : Verify channel power=10*LOG(10“™%19+10*"™1%)=1 0+ 0G(10"***19+10%*1#1%)= .42 12dBm. Pass

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Middle Channel / FullRB

Spectrum
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Spurious Emissions
Range Low Range Up RBW | Freq v Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 838.81809 MHz -57.54 dBm -17.54 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91954 GHz -51.10 dBm | -11.10 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28348 GHz* -36.72 dem™ | 3.28 dB™*
3.750 GHz 7.000 GHz 1.000 MHz 3.76442 GHz -46.47 dBém | -6.47 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.83098 GHz -51.39 dBm -11.39 dB
14,000 GHz 22,000 GHz 1.000 MHz 17.66152 GHz -46.98 dBm | -6.98 dB
22.000 GHz 27.000 GHz 1.000 MHz 23.81254 GHz -48,86 dBm | -8.86 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.88910 GHz -44.22 dBm -4.22 dB

Date: 11

L JUL. 2023
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T Spectrum T
Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz
o Att 15dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep o Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@ 1Rm AvgPwr @ 1Rm AvgPwr

10 dB 10 dB

od od

-10d -10d

-20 dBm -20 dBm

-30 d -30d

-40 d -40 d

/’—M

-50 dBf =] ||| 50 dl

-60 dB! -60 dB

-70 & -70 d8

80 db a0 de

CF 3.28348 GHz 691 pts Span 2.04 MHz CF 3.28348 GHz 691 pts Span 2.04 MHz
Channel Power Channel Power

Bandwidth 1,00 MHz Power -41.60 dBm Tx Total -41.60 dBm Bandwidth 1.00 MHz Power -53.51 dBm Tx Total -53.51 dBm
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Date: 11.JUL.2023 20:07:00 Date: 11.JUL.2023 20:07:39

Note : Verify channel power=10*LOG(10“"™%19+10*"™1%)=1 0+ 0G(10"***19+10%351%)= _41.33dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240
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SPORTON LAB.

FCC RF Test Report

Report No.

FG361223A

Highest Channel / FullRB

Spectrum mA:l
Ref Level 0.00 dem Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low Range Up RBW | Freq v Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -57.47 dBm -17.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.91954 GHz -51.13 dBm | -11.13 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.28298 GHz* -37.21 dem™ | 2.79 dB*
3.750 GHz 7.000 GHz 1.000 MHz 3.75020 GHz -44.16 dém | -4.16 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.99575 GHz -51.45 dBm -11.45 dB
14,000 GHz 22,000 GHz 1.000 MHz 17.67352 GHz -46.99 dBém | -6.99 dB
22.000 GHz 27.000 GHz 1.000 MHz 23.74005 GHz -48,89 dBm | -8.89 dB
27.000 GHz 40.000 GHz 1.000 MHz 39.88829 GHz -44.36 dBm -4.36 dB
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Spectrum T Spectrum T
Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz Ref Level 17.40 dBm  Offset 17.40 dB @ RBW 1 MHz
o Att 15dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep o Att 15 dB @ SWT 10ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
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Bandwidth 1,00 MHz Power -41.55 dBm Tx Total -41.55 dBm Bandwidth 1.00 MHz Power -54.33 dBm Tx Total -54.33 dBm
)i ] Ready Y J{ ] Ready p
Date: 11.JUL.2023 20:3 Date: 11.JUL.2023 20:31:18

Note : Verify channel power=10*LOG(10“™%19+10""110y=10x 0G (1045141005433 = _41 33dBm. Pass

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WBKF2240
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 80OMHz

ANT1 256QAM

Lowest Channel / FullRB

Middle Channel / FullRB

Spectrum n/:g Spectrum
Ref Level 0.00 dBm  Offset 20.41 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 20.41 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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7.000 GHz 14.000 GHz 1.000 MHz 10.70449 GHz -48.77 dém -8.77 dB 7.000 GHz 14.000 GHz 1.000 MHz 7.24873 GHz -51.47 dBm -11.47 dB
14.000 GHz 22.000 GHz 1.000 MHz 18.025900 GHz -50.65 dBm -10.65 dB 14.000 GHz 22.000 GHz 1.000 MHz 18.03350 GHz -50.50 dBm -10.50 dB
22.000 GHz 27,000 GHz 1,000 MHz 25,13621 GHz -51.70 dém -11.70 dB 22.000 GHz 27.000 GHz 1,000 MHz 2484748 GHz -51.81 dBm -11.81 de
27.000 GHz 40.000 GHz 1.000 MHz 39.99359 GHz -45.21 dBm -5.21 dB 27.000 GHz 40.000 GHz 1.000 MHz 39.99147 GHz -45.14 dBm -5.14 dB
L JL J Ready L AL JL J Ready [ y,
21:
Highest Channel / FullRB
Spectrum m;
Ref Level 0.00 dem Offset 20.41 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
210 dBme nupIone brine ano n
-20 dem
-30 dBm
A0 an
| SPURIOUS_LINE_ABS_
50 dBm—g1 et
~s0 cem g — N AR BT ) v e A
Mﬂg
-70 dem
-80 dBm
-90 dem
Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 952.55322 MHz -58.13 dBm -18.13 dB
1,000 GHz 3.000 GHz 1.000 MHz 2,99550 GHz -56.22 dBm -16.22 dB
3.000 GHz 3.500 GHz 1.000 MHz 3,35820 GHz -51.75 dBm -11.75 dB
3,750 GHz 7.000 GHz 1.000 MHz 3.75427 GHz -41.69 dBm -1.68 dB
7.000 GHz 14.000 GHz 1.000 MHz 1103896 GHz -50.78 dBm -10.78 dB
14,000 GHz 22.000 GHz 1.000 MHz 18,02750 GHz -50.53 dBm -10.53 dB
22,000 GHz 27.000 GHz 1.000 MHz 25.11246 GHz -51.65 dBm -11.65 dB
27.000 GHz 40.000 GHz 1.000 MHz 39,99878 GHz -45.27 dBm -5.27 dB
Jil ] Ready (TTT] y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 4A0MHz

ANTO 256QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum = |[ spectrum by
Ref Level 0.00 dBm  Offset 20.41 d& Mode Auto Sweep Ref Level 0.00 dim  Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 dBTP—FRURIGUS e —ABS— n 10 dBIP—pRUREOUS | VE—ABS A
20 dg -20 dB
-20 dam -30 dBm
i
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pamamee™ 50 g ] et
s Mo v [iR—— ISR YL e PR e ¥
-70 dBm
80 db
o0 d8 -90 dB
Start 30.0 MHz 76008 pts Stop 40.0 GHz Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 938.676816 MHz -58.33 dém -18.33 d& 30.000 MHz 1.000 GHz 1.000 MHz 973.09505 MHz ~58.35 dBm ~18.35 dB
1.000 GHz 3,000 GHz 1,000 MHz 2.52774 GHz -57.07 d&m -17.07 de 1.000 GHz 3.000 GHz 1.000 MHz 2,99150 GHz -57.18 dBm -17.18 de
3.000 GHz 3.500 GHz 1.000 MHz 3.48863 GHz -42.62 dBm -2.62 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.37894 GHz -44.79 dBm -4.75 dB
3.750 GHz 7.000 GHz 1,000 MHz 6.03602 GHz -52.68 d8m -12.68 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.02221 GHz -52.51 dBm -12.51 d8
7.000 GHz 14.000 GHz 1.000 MHz 10.70449 GHz -49.58 dém -5.58 dB 7.000 GHz 14.000 GHz 1.000 MHz 10.86857 GHz -53.40 dBm -13.40 d&
14.000 GHz 22.000 GHz 1.000 MHz 18.03600 GHz -50.58 dBm -10.58 dB 14.000 GHz 22.000 GHz 1.000 MHz 18.03450 GHz -50.43 dBm -10.43 dB
22.000 GHz 27,000 GHz 1,000 MHz 24,88216 GHz -51.73 dém -11.72 dB 22.000 GHz 27.000 GHz 1,000 MHz 2515590 GHz -51.65 dém -11.65 de
27.000 GHz 40.000 GHz 1.000 MHz 39.99391 GHz -45.38 dBm -5.38 dB 27.000 GHz 40.000 GHz 1.000 MHz 39.99959 GHz -45.19 dBm -5.15 dB
L JL J Ready L AL JL J Ready [ y,
Highest Channel / FullRB
Spectrum m;
Ref Level 0.00 dem Offset 20.41 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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@MJU‘ porer ™
-70 dem
-80 dBm
-90 dem
CF 20.015 GHz 76008 pts Span 39.97 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -58.11 dBm -18.11 dB
1,000 GHz 3.000 GHz 1.000 MHz 2,53573 GHz -57.11 dBm -17.11 de
3.000 GHz 3.500 GHz 1.000 MHz 3,37894 GHz -45.88 dBm -5.88 dB
3,750 GHz 7.000 GHz 1.000 MHz 3.75508 GHz -45.07 dBm -5.07 dB
7.000 GHz 14.000 GHz 1.000 MHz 11,04096 GHz -51.81 dBm -11.81 dB
14,000 GHz 22.000 GHz 1.000 MHz 18,03800 GHz -50.57 dBm -10.57 dB
22,000 GHz 27.000 GHz 1.000 MHz 22.73917 GHz -51.43 dBm -11.43 dB
27.000 GHz 40.000 GHz 1.000 MHz 39,98822 GHz -45.32 dBm -5.32 dB
1 Ready
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SPORTON LAB.

FCC RF Test Report

Report No. : FG361223A

FR1 Part 96 n48 / 4A0MHz

ANT1 256QAM

Lowest Channel / FullRB Middle Channel / FullRB
Spectrum = |[ spectrum T
Ref Level 0.00 dBm  Offset 20.41 d& Mode Auto Sweep Ref Level 0.00 dim  Offset 20.41 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PARS
10 dBTP—FRURIGUS e —ABS— n 10 dBIP—pRUREOUS | VE—ABS A
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Start 30.0 MHz 76008 pts Stop 40.0 GHz Start 30.0 MHz 76008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALim Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 981.33683 MHz -58.35 dém -18.35 e 30.000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz ~57.96 dBm “17.06 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,99550 GHz -55.50 deém -15.59 d& 1.000 GHz 3.000 GHz 1.000 MHz 2,51274 GHz -57.17 dém -17.17 de
3.000 GHz 3.500 GHz 1.000 MHz 3.48863 GHz -43.58 dBm -3.68 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.49988 GHz -50.93 dBm -10.93 dB
3.750 GHz 7.000 GHz 1,000 MHz 6.04862 GHz -52.76 d8m -12.76 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.90190 GHz -52.62 dBm -12.52 d&
7.000 GHz 14.000 GHz 1.000 MHz 10.70399 GHz -48.96 dém -8.96 0B 7.000 GHz 14.000 GHz 1.000 MHz 7.24923 GHz -52.00 dBm -12.00 d&
14.000 GHz 22.000 GHz 1.000 MHz 18.03850 GHz -50.62 dBm -10.62 dB 14.000 GHz 22.000 GHz 1.000 MHz 18.04000 GHz -50.30 dBm -10.30 dB
22.000 GHz 27,000 GHz 1,000 MHz 25.,17558 GHz -51.74 dém -11.74 dB 22.000 GHz 27.000 GHz 1,000 MHz 2513496 GHz -51.65 dBm -11.65 de
27.000 GHz 40.000 GHz 1.000 MHz 39.99066 GHz -45.49 dBm -5.49 dB 27.000 GHz 40.000 GHz 1.000 MHz 39.99797 GHz -45.26 dBm -5.26 dB
L JL J Ready L AL JL J Ready [ y,
18
Highest Channel / FullRB
Spectrum m;
Ref Level 0.00 dem Offset 20.41 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -58.08 dBm -18.08 dB
1,000 GHz 3.000 GHz 1.000 MHz 2,99550 GHz -56.26 dBm -16.26 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.17679 GHz -52.33 dBm -12.33 dB
3,750 GHz 7.000 GHz 1.000 MHz 3.75630 GHz -44.22 dBm -4.22 db
7.000 GHz 14.000 GHz 1.000 MHz 11,03796 GHz -51.39 dBm -11.39 dB
14,000 GHz 22.000 GHz 1.000 MHz 18,03200 GHz -50.57 dBm -10.57 dB
22,000 GHz 27.000 GHz 1.000 MHz 25.07621 GHz -51.78 dBm -11.78 dB
27.000 GHz 40.000 GHz 1.000 MHz 39,99228 GHz -45.35 dBm -5.35 dB
Jil ] Ready (TTT] y
Date: 19 JUL, 2023 20:24:4(
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samronis.  FCC RF Test Report Report No. : FG361223A
Frequency Stability
Test Conditions N48 (64QAM) / ANTO
BW 100MHz Note 2.
Temperature Voltage 3550MHz 3700MHz
*C) (Volt) Result
FL FH
50 Normal Voltage 3550.12 3699.76
40 Normal Voltage 3550.12 3699.76
30 Normal Voltage 3550.12 3699.76
20(Ref.) Normal Voltage 3550.12 3699.76
10 Normal Voltage 3550.12 3699.76
0 Normal Voltage 3550.12 3699.76
10 Normal Voltage 3550.12 3699.76 PASS
-20 Normal Voltage 3550.12 3699.76
-30 Normal Voltage 3550.12 3699.76
20 Maximum Voltage 3550.12 3699.76
20 Normal Voltage 3550.12 3699.76
20 Minimum Voltage 3550.12 3699.76
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samronis.  FCC RF Test Report Report No. : FG361223A
Test Conditions N48 (64QAM) / ANT1
BW 100MHz Note 2.
Temperature Voltage 3550MHz 3700MHz
*C) (Volt) Result
FL FH
50 Normal Voltage 3550.12 3699.76
40 Normal Voltage 3550.12 3699.76
30 Normal Voltage 3550.12 3699.76
20(Ref.) Normal Voltage 3550.12 3699.76
10 Normal Voltage 3550.12 3699.76
0 Normal Voltage 3550.12 3699.76
10 Normal Voltage 3550.12 3699.76 PASS
-20 Normal Voltage 3550.12 3699.76
-30 Normal Voltage 3550.12 3699.76
20 Maximum Voltage 3550.12 3699.76
20 Normal Voltage 3550.12 3699.76
20 Minimum Voltage 3550.12 3699.76
Note:

1. Normal Voltage =12V. ; Minimum Voltage =11V. ; Maximum Voltage =13 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samronis.  FCC RF Test Report Report No. : FG361223A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Herry Li - —
Relative Humidity : 41~42%

n48 UL MIMO / NR 100MHz / QPSK / ANTO+1(NR)

Frequency EIRP Limit o.ve.r kEs P Ealle 1 Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
7158 -62.39 -40 -22.39 -73.85 2.84 14.30 H
10740 -60.93 -40 -20.93 -70.87 3.49 13.43 H
Middle 14322 -59.71 -40 -19.71 -69.95 3.85 14.09 H
7158 -62.10 -40 -22.10 -73.56 2.84 14.30 \Y
10740 -61.14 -40 -21.14 -71.08 3.49 13.43 Vv
14322 -59.66 -40 -19.66 -69.90 3.85 14.09 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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